

ARRMA Parts Cross Reference Table



KEY:
 S: Standard Part - Included with kit.
 O: Optional Part - Optional upgrade part. Must be purchased separately.
 New Part/Cross Ref. Entry - Part is new or cross reference entry updated within the past 2 months.

ARRMA Part #	Horizon Hobby Part #	Description	
AR220004	ARAC5020	HD HINGE PIN SET	O
AR310001	ARAC5000	48P GEARBOX SET (METAL MOTOR PLATE)	S
AR310002	ARAC9380	STEERING BLOCK/REAR HUB CARRIER SET	S
AR310006	ARAC3900	CRUSH TUBE 5x7x7mm (2pcs)	S
AR310016	ARAC5058	20T METAL INPUT SHAFT GEAR	S
AR310019	ARAC9301	SPUR GEAR (87T,48DP)	O
AR310020	ARAC4250	DIFF CASE GASKET	S
AR310021	ARAC9300	SPUR GEAR (81T,48DP)	O
AR310062	ARAC8001	PINION GEAR(22T,48DP)	O
AR310124	ARAC8000	PINION GEAR(18T,48DP)	O
AR310317	ARAC3001	AXLE SHAFT (M4x5x28mm/FRONT) (2pcs)	S
AR310372	ARAC7998	PINION GEAR(15T,48DP)	O
AR310374	ARAC8004	PINION GEAR (25T,48DP)	O
AR310375	ARAC3220	FRONT BEARING SPACER 5x6x5mm (2pcs)	S
AR310376	ARAC9019	SLIPPER HUB/SPRING SET	S
AR310378	ARAC4003	DIFF GEAR MAINTENANCE SET	S
AR310399	ARAC5010	GEAR DIFF OUTDRIVE (2pcs)	S
AR310400	ARAC8789	REAR STUB AXLE 4x5x44mm (2pcs)	S
AR310404	ARAC9250	HD 54T SPUR GEAR (0.8Mod/32dp)	O
AR310405	ARAC9253	HD 57T SPUR GEAR (0.8Mod/32dp)	S
AR310420	ARAC7999	PINION GEAR (17T, 0.8MOD)	O
AR310421	ARAC7997	PINION GEAR (15T, 0.8MOD)	S
AR310422	ARAC7995	PINION GEAR (13T, 0.8MOD)	O
AR310464	ARAC9412	COMPOSITE WHEEL HEX SET	S
AR310584	ARAC9029	SLIPPER PADS	S
AR310585	ARAC9351	CLOSED SPUR GEAR COVER SET	O
AR310597	ARAC5015	0.8M COMPOSITE GEAR SET	O
AR310599	ARAC5055	INPUT SHAFT 59mm (METAL MOTORPLATE GEARBOX)	S
AR310600	ARAC5056	INPUT SHAFT 60.5mm (PLASTIC MOTORPLATE GEARBOX)	O
AR310601	ARAC5008	0.8M GEARBOX SET (PLASTIC MOTORPLATE)	O
AR310631	ARAC7769	PINION GEAR (19T, 0.8MOD) (1pc)	O
AR320004	ARAC3485	FRONT BUMPER/REAR CHASSIS PLATE	S
AR320005	ARAC3450	BODY CLIP 6mm (10pcs)	S
AR320007	ARAC7000	MOTOR MOUNT	S
AR320009	ARAC9350	OPEN SPUR GEAR COVER	S
AR320165	ARAC9489	WHEELIE BAR SET	O
AR320181	ARAC6971	MOTOR GUARD	S
AR320200	ARAC3501	ALUMINUM TVP CHASSIS PLATE - LWB (Silver) (2pc)	S
AR320202	ARAC3806	COMPOSITE CHASSIS & BATTERY DOOR- LWB	S
AR320203	ARAC3810	COMPOSITE CHASSIS UPPER & LOWER PLATE	S
AR320204	ARAC6000	ALUMINIUM LOWER PLATE (Silver) (1pc)	S
AR320209	ARAC3449	SMALL BODY CLIP (BLACK) (10pcs)	S
AR320211	ARAC8811	REAR ROLLAGE SET	S

ARRMA Parts Cross Reference Table



KEY:

S: Standard Part - Included with kit.

O: Optional Part - Optional upgrade part. Must be purchased separately.

New Part/Cross Ref. Entry - Part is new or cross reference entry updated within the past 2 months.



ARRMA Part #	Horizon Hobby Part #	Description	
AR320266	ARAC3108	BATTERY BOX FOAM SPACER SET	S
AR320325	ARAC6050	LIGHT MOUNT SET	S
AR320326	ARAC8865	ALLOY ROOF (Silver)	S
AR320331	ARAC3106	COMPOSITE BATTERY DOOR PIN (3pc)	S
AR320450	ARAC8812	ROLL CAGE SET	O
AR330009	ARAC9815	BALL STUD 4.3x13mm (2pcs)	S
AR330010	ARAC9816	BALL 3x5.8x6mm (4pcs)	S
AR330022	ARAC7800	O-RING SET	S
AR330056	ARAC9010	REAR SHOCK TOWER BRACE	S
AR330063	ARAC8953	SHOCK SHAFT SET 45mm (2pcs)	S
AR330063	ARAC9005	SHOCK SHAFT SET 45mm (2pcs)	S
AR330064	ARAC8956	SHOCK SHAFT SET 55mm (2pcs)	S
AR330064	ARAC9007	SHOCK SHAFT SET 55mm (2pcs)	S
AR330065	ARAC9391	TURNBUCKLE M3x71mm (2pcs)	S
AR330066	ARAC9200	SHOCK SPRINGS: 47mm (73.5gf/mm) (2pcs)	S
AR330067	ARAC9201	SHOCK SPRINGS: 69.5mm (47gf/mm) (2pcs)	S
AR330132	ARAC9410	WHEEL HEXES 12mm CAST ALLOY (2pcs)	S
AR330142	ARAC5021	HD HINGEPIN SET 2.5X31mm	S
AR330143	ARAC5022	HD HINGEPIN SET 2.5x36mm (1 pair)	S
AR330144	ARAC5023	HD HINGEPIN SET 3x35.5mm (1 pair)	S
AR330145	ARAC5024	HD HINGEPIN SET 3x38mm (1 pair)	S
AR330146	ARAC5025	HD HINGEPIN SET 3x50mm (1 pair)	S
AR330168	ARAC9042	FRONT SUSPENSION MOUNT SET	S
AR330169	ARAC8805	ROD END SET	S
AR330170	ARAC9014	REAR SHOCK TOWER SET	S
AR330171	ARAC9757	BALL STUD 4.3x10mm (4pcs)	S
AR330223	ARAC9385	COMPOSITE STEERING/CAMBER LINK SET	O
AR330225	ARAC9039	TRUCK SUSPENSION ARM SET	S
AR330226	ARAC9013	FRONT SHOCK TOWER BRACE	S
AR330227	ARAC8915	SHOCK CAP SET (RED, 4pcs)	S
AR330228	ARAC8910	SHOCK PISTON & SHAFT GUIDE SET (4pcs)	S
AR330303	ARAC9015	FRONT SHOCK TOWER SET	S
AR330304	ARAC8911	BUGGY SHOCK BODY SET (34mm F & 42mm R, 2 Pairs)	S
AR330305	ARAC8912	TRUCK SHOCK BODY SET (37mm F & 45mm R, 2 Pairs)	S
AR340001	ARAC9817	FRONT UPRIGHT SET	S
AR340004	ARAC3028	STEERING POSTS AND SERVO SAVER SPRING SET	S
AR340006	ARAC9381	STEERING BUSH 7x4.5x6mm (2pcs)	S
AR340079	ARAC9384	STEERING PARTS SET	S
AR390001	ARAC3000	ANTENNA PIPE SET	S
AR390105	ARAC3110	BATTERY DOOR CLIP RETAINER (Red) (1pc)	S
AR390136	ARAM1019	ADS-7M V2 7kg WATERPROOF SERVO (Red)	S
AR390147	ARAM1042	ADS METAL GEAR SERVO CASE (Red) (1pc)	O
AR390165	ARAC3445	BODY CLIP RETAINERS 1/10 SCALE (BLACK, 4pcs)	O
AR390170	ARAM1053	ADS-7M V2 Metal Gear Set	S
AR390196	ARAM1065	FEMALE TO MALE JR 150MM SERVO EXTENSION	O

ARRMA Parts Cross Reference Table



KEY:

S: Standard Part - Included with kit.

O: Optional Part - Optional upgrade part. Must be purchased separately.

New Part/Cross Ref. Entry - Part is new or cross reference entry updated within the past 2 months.



ARRMA Part #	Horizon Hobby Part #	Description	
AR402002	ARAC8800	RAIDER REAR WING SET	S
AR402116	ARAC3268	RAIDER XL MEGA PAINTED DECALED TRIMMED BODY (Red)	O
AR402119	ARAC3251	RAIDER XL CLEAR BODYSHELL (inc. decals)	O
AR550001	ARAC9418	DBOOTS 'SAND SCORPION DB XL' TYRE SET GLUED (Black Chrome) (2pcs/FRONT)	S
AR550002	ARAC9419	DBOOTS 'SAND SCORPION DB XL' TYRE SET GLUED (Black Chrome) (2pcs/REAR)	S
AR550024	ARAC9640	DBOOTS 'SAND SCORPION DB XL' TYRE SET GLUED (Black) (2pcs/FRONT)	O
AR550025	ARAC9641	DBOOTS 'SAND SCORPION DB XL' TYRE SET GLUED (Black) (2pcs/REAR)	O
AR610001	ARAC3202	BALL BEARING 10x15x4mm (2pcs)	S
AR610002	ARAC3200	BALL BEARING 5x10x4mm (2pcs)	S
AR610003	ARAC3201	BALL BEARING 5x13x4mm (2pcs)	S
AR610015	ARAC3203	BALL BEARING 7x4x2.5mm (2pcs)	O
AR701404	ARAC9826	SET SCREW M4x4mm (10pcs)	S
AR702205	ARAC9795	BUTTON HEAD SCREW M2x5mm (10pcs)	S
AR702206	ARAC9755	BUTTON HEAD SCREW M2x6mm (10pcs)	S
AR704306	ARAC9700	LARGE CAP HEAD 'MOTOR' SCREW M3x6mm (2pcs)	S
AR708003	ARAC9750	SERRATED WHEEL NUT M4 (BLACK) (4pcs)	S
AR709003	ARAC9830	WASHER M3x8x0.5mm (10pcs)	S
AR709012	ARAC9831	WASHER 2.7x5x0.5mm (10pcs)	S
AR709013	ARAC9834	WASHER 5x8x0.5mm (10pcs)	S
AR709021	ARAC9827	WASHER 3x6x0.5MM (10pcs)	S
AR710001	ARAC9809	E CLIP E-2 (10pcs)	S
AR710002	ARAC9790	E CLIP E-4 (10pcs)	S
AR713001	ARAC8002	PIN 1.7x11mm (8pcs)	S
AR713003	ARAC3105	BATTERY DOOR PIN 1.5X60mm (1pc)	S
AR715001	ARAC9818	NYLON NUT M3 (4pcs)	S
AR715005	ARAC9762	NYLON NUT M4 (4pcs)	S
AR715008	ARAC9761	NYLON NUT M2.5 (4pcs)	S
AR716001	ARAC7400	O-RING P-5 (4pcs)	S
AR716008	ARAC7403	O-RING 5x1mm (4pcs)	S
AR721305	ARAC9806	BUTTON HEAD HEX MACHINE SCREW M3x5mm (10pcs)	S
AR721308	ARAC9807	BUTTON HEAD HEX MACHINE SCREW M3x8mm (10pcs)	S
AR721310	ARAC9800	BUTTON HEAD HEX MACHINE SCREW M3x10mm (10pcs)	S
AR721312	ARAC9801	BUTTON HEAD HEX MACHINE SCREW M3x12mm (10pcs)	S
AR721315	ARAC9802	BUTTON HEAD HEX MACHINE SCREW M3x15mm (10pcs)	S
AR721320	ARAC9756	BUTTON HEAD HEX MACHINE SCREW M3x20mm (10pcs)	S
AR721325	ARAC9803	BUTTON HEAD HEX MACHINE SCREW M3x25mm (10pcs)	S
AR721328	ARAC9804	BUTTON HEAD HEX MACHINE SCREW M3x28mm (10pcs)	S
AR721335	ARAC9805	BUTTON HEAD HEX MACHINE SCREW M3x35mm (10pcs)	S
AR722208	ARAC9758	FLAT HEAD HEX MACHINE SCREW M2x8mm (10pcs)	S
AR722305	ARAC9759	FLAT HEAD HEX MACHINE SCREW M3x5mm (10pcs)	S
AR722308	ARAC9813	FLAT HEAD HEX MACHINE SCREW M3x8mm (10pcs)	S
AR722310	ARAC9811	FLAT HEAD HEX MACHINE SCREW M3x10mm (10pcs)	S
AR722312	ARAC9812	FLAT HEAD HEX MACHINE SCREW M3x12mm (10pcs)	S
AR722340	ARAC9760	FLAT HEAD HEX MACHINE SCREW M3x40mm (10pcs)	S
AR723205	ARAC9705	CAP HEAD SCREW M2x5mm (10pcs)	S

ARRMA Parts Cross Reference Table



KEY:

S: Standard Part - Included with kit.

O: Optional Part - Optional upgrade part. Must be purchased separately.

New Part/Cross Ref. Entry - Part is new or cross reference entry updated within the past 2 months.

X
M
R
R
M
A

ARRMA Part #	Horizon Hobby Part #	Description	
AR723365	ARAC9808	CAP HEAD HEX MACHINE SCREW M3x65mm (4pcs)	S
AR724310	ARAC9906	SET SCREW M3x10mm (10pcs)	S
AR725305	ARAC9835	BUTTON HEAD CROSS MACHINE SCREW M3x5mm (10pcs)	O
AR725308	ARAC9836	BUTTON HEAD CROSS MACHINE SCREW M3x8mm (10pcs)	O
AR725310	ARAC9837	BUTTON HEAD CROSS MACHINE SCREW M3x10mm (10pcs)	O
AR725312	ARAC9838	BUTTON HEAD CROSS MACHINE SCREW M3x12mm (10pcs)	O
AR725315	ARAC9839	BUTTON HEAD CROSS MACHINE SCREW M3x15mm (10pcs)	O
AR725320	ARAC9844	BUTTON HEAD CROSS MACHINE SCREW M3x20mm (10pcs)	O
AR725326	ARAC9851	BUTTON HEAD CROSS MACHINE SCREW M3x26mm (10pcs)	O
AR725328	ARAC9852	BUTTON HEAD CROSS MACHINE SCREW M3x28mm (10pcs)	O
AR725335	ARAC9859	BUTTON HEAD CROSS MACHINE SCREW M3x35mm (10pcs)	O
AR726305	ARAC9885	FLAT HEAD CROSS MACHINE SCREW M3x5mm (10pcs)	O
AR726308	ARAC9886	FLAT HEAD CROSS MACHINE SCREW M3x8mm (10pcs)	O
AR726310	ARAC9887	FLAT HEAD CROSS MACHINE SCREW M3x10mm (10pcs)	O
AR726312	ARAC9888	FLAT HEAD CROSS MACHINE SCREW M3x12mm (10pcs)	O
AR726340	ARAC9894	FLAT HEAD CROSS MACHINE SCREW M3x40mm (10pcs)	O
AR742300	ARAC9825	SET SCREW SET (M3x3,M3x10,M3x16mm, 2pcs EACH)	S